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Table 2, Test Results

Tensile Test

Bending Test
YP | TS E %

DACON35 39eI1 5763 | 32 Good (2
Fo 38.8 | 57,0 | 28 Good (2
Vv. 38 08 57 O 3 26 Good

2

V. Position F. Position

Table 3. Charpy Test Results

Charpy Imnact Value
Fige 2 Hardness Test Results ( Bv ) it
[oll+] 20 ¢
DACON 35 18,06 28427
F. B.Me .01 10,12
20-- HedoZ, 18021 17,19
~ Ve Do M, 12,15 12,46
* HoA.Z, 15.66 17,30
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